
Material Test Report 
Heat Code: 552658/1 An Ameri-Forge Group Company 

13770 Industrial Rd. Housion, TX 77015 
ISO 9001:2008 Cerned Sales: (7l3) 8684421 Fax: (713) 455-8366 
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PLESA ANAHUAC Y CIAS 
SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 
54940 TULTITLAN, EDO, MEX 

Cerüñcation NO.: 197080 

Certification Date: 12 /30/2 010 

PO: 9636 1 Sales Order: 90616 Line: 1 
ltem Code: 0151924102-0021~ 1 Qiy Shipped: 6 
ltern Desc: FLG 24.00 0150 WN RF XH 
Supplier: Bebitz SupplierHeat: 552658/1 

m i s  mprt 13 i s s ~ d  h mmpnanca unh me nciremeno ofmloz04 3.1 I ISO 10474 3.1.b Nicholas lepovich - Metallurgic Lab Manager 

Spec: ASTM Al05/A105N-(lO)/ASME SA 105/SA 105N-(08a) Section 11 Part A - Normalized 
Element 1 Ladle Pmdud E P C M  C I W  1 ECmient (?4ivt) Ladlm Ploduct EPCRA EASL 
C azbon 0.19 :Ni ~icXe1 0.08 J 7440-02-0 
Mn Uanqanara 0.83 4 7439-96-5 iCr auoniium 0.19 7440-47-3 
P Phosphorou?, 0.011 j M0 XolyMonun O .O3 
S Sulphur 0.061 [ V  Vanadiul  0.002 
Si Silicon 0.20 i cb c a l ~ i u .  0.001 
Cu CO~por 0.14 4 7440-50-8 i 

- 
Meehanlcal TestJng Hed TBbt 

~e.t /Iab Bebitr i~orm. Tcmp. (Fl 1670 
Test Bar Size Sacrifica1 Piece j Nom. IHrsI 112 ha' pez inch 
HBW 150 - 150 j Nom. Cooling Type AIR 

El9 (i) 32.7 

RA ($1 62.0 üther 
Tensile Specimen Size (inl 0.498 j EF Y 
Tensile (ksil 71.4 

Yield (ksL) 46.5 
Gauge Length - 9 

Pred0c.t complibnt with NACE MR0175, latest edition and dimenrions to ANSI 816,s 
No Weld repair performed. Chemlcal Analyois results s h o m  are actual. Forqinga are capable of passing 
hydrostatic test compatible with the appropciate rating. Elongation taken froio a round apecimen. Al1 material 
supplied wider this ordor is certified to be free of mermry cantamination anU no merniry bearing equipment was 
used in msnufacturing, fabrication or testing. Yield strength vas detedned using the 0.2% offset method. 
No welding performed. 
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